CLUTCH

SPRING 6-16-1

POWER WAGON PARTS LIST Page 6-1
"GROUP 6 - CLUTCH

PLATE 6-151
-COVER 6-14-5

BEARING w/SLEEVE 6-19-2

PIN 6.17-2 :
EYEBOLT w/NUT 6-181 i \<SPRING 6-20-14
LEVER 6-17-] A o
e
STRUT 6-17-11 - e

SPRING 6-17-8

NUT (SERVICED IN EYEBOLT w/NUT) 6181 BEARIF'™  6-19-3 ‘ g

A5 TSFORK 6221
KEY 6.38.1\,,4(;{/\ _ FORK 6-22
FLANGE w/BUSHING 6-26-1 — @
BUSHING 62612 - %&/WASHER 6.261
. &L SCREW  6-261 19x6038
A Plate 6-1 CLUTCH
PIN 6.48-22 ‘
LEVER  6-48-1—-) r<—PIN 64822
KEY 6481 S o YOKE 64822
PAD 6-39-3~, % SCREW 6-48-19
v & o NUT 64822
yRle A/“’C‘/
‘ &‘*%; VS wgaPIN 64822
PEDAL 6.38.1 ' W
U< ROD 6.48-22
WASHER Go y<—LEVER 6-43.11
6-46-1: e, :;BOLT 6-4311
WASHER 64311
BRACKET w/BUSHING  6-46.1 NUT 6-43-11
KEY 64311
BUSHING 6462 % KEY 6.38.1
NUT 638 P _FirTiNG “SHAFT 6431
SCREW 6-38-1\“‘.@ ) 6-461 @ NUT 6.27.6
NUT 6381~ o0 g Er<—WASHER 6.27.6
v/
WASHER  6-38.] %—
~ BOLT 6.38.1 : BRACKET 6-27-6
SPRING  6.27.5 :
= BOLT 6-276
~ 19x6037
Plate 6-2 CLUTCH PEDAL LINKAGE . .
Printed in U.S.A, Page 6-1 ' April 30, 1956 Supersedes Jan. 30, 1953,



B Indicates parts not listed in any previous parts books.

Series No. (I indicates B-1 Series) (2 indicates B-2 Series) (3 indicates B-3 Series) (4 indicates B-4 Series)
Series No. (| indicates C-I Series) (3 indicates C.3 Series)

Where dash (-) is shown in Series Column Part is for All.

Page 6-2

* Indicates change or addition.

Page. 6-2 POWER WAGON PARTS LIST CLUTCH
SERiEs| seris | MODEL CODES PART |
CODE PART NAME AND DESCRIPTION " NO. NO. WDX PW NO.
6-09-0 CLUTCH HOUSING -
6-09-1 HOUSING, W/BUSHING . . « + ¢« + 2 ¢ + ¢ o o v ¢ o 2 0 o v e - 1 1 I * 921 197
UP TO Serial No.83949001. ¢ v &« v v 4 v v o v o o o o o o o 3 1 * 921 197
AFTER Serial N0.8394900L . « . v v v 4 v o v o o n oo o« 3 1 H1666 520
Bolt, 3/8"-16X11/2" . . Vv seweennunvuunl = - 2 2 180 126
Bolt, 3/8"-16 % 1 1/4" 4 vt i i v s i ot oo s en s - - 2 2 180 124
Washer, 10CK . v o 4 o v v v e v o s v ot u o nnonans - - 4 4 120 382
Bolt, 7/167-14 % 13/8" . . v v vt e v vnvnnnenns| = - 2 2 180 148
Washer, 10ck. . v v v v v v ot v s o s e s oo omonass - - 2 2 120 383
6-09-10 PLUG, Core HOIE & v v 4 s v 4 o o ¢ 2 s o s s st o oncocaeese - - 1 1 1392 484
6-10-0 CLUTCH HOUSING PAN
B-I0-27 PAN, . ... ... .+ieeisiiririi i = I 1 1266 640
6-10-10 SEAL, Dust, Upper D T S F - 1 1 © 600 817
LOWET oo v v s s v ossneenensavens| = - 1 1 561 082
RIVEL ¢ 4 4 0 v 4 e o oo o i oo v ea s oeowsdenios - - 10 10 136 612
6-10-15 SEAL, Dust, w/PLATE . ... ... ........ ..., . s - - 1 1 561 083
Bolt,5/16"-18x5/.”..................... - - 2 2 180 075
Washer, 10K . o 4o o v o o v o s 00 0 v o s v nvsuus - - 2 2 120 214
Bolt, 3/8 =16 X 5/8" + v vu v e s vevvnrnenneee]| - - 2 2 180 118
Washer, Iock . o & v o vs v e 6 v v v o sV e e oo mouse - - 2 2 120 382
6-10-31 SCREW, Pan to Housing .. . : et s e e s s e u s e s e e - - 6 6 1092 502
Washer, 10ck + ¢ v v sn oo 00 eo o o s s 6 s omacnuceos - - 6 6 138 485
6-13-0 CLUTCH DISC
o-13-1 DISC (up to engine No, TI137-1T562) . . & &« & o oo s o s o o s s - 1 1 1268 718
(after engine No. T137-17562) . . iV . u.u » G e e e e - 1 1265 960
: . - 1 1265 960
6-13-4 FACING & 4 o s s 0 o 4 o o o s o v o oo cnesnnoessnns - 2 2 1268 714
6-13-8 RIVET, FACINZ 4 4 4« v o 0 ¢ o 6 ¢ 0 0 s 0 0 s00 s s ssaesse - - 36 36 660 146
6-14-0 CLUTCH COVER AND PRESSURE PLATE
6-14-1 COVER, w/PLATE (up to engine No, TI37-17T562) . o v v « o & - 1 1 b81 666
(after engine No. T137-17562). .., .... - 1 1265 946
g N - 1 1265 946
6-14-5 COVER 4 0 i vt te s ten s o snnnsnaisonnaeees - - 1 1 665 270
6-14-10 SCREW, Cover to FIYWheel v v o 4 e d o s o « oo s ¢ o o a o & - - 6 6 314 926
Washer, 10CK & 4 4 oo o v o vt oo vt o av.o o ovecens - - 6 6 120 382
6-15-0 CLUTCH PRESSURE PLATE
6-15-1 PLATE ... ... cetrorrrens oo T 1 1 1142 472
. ; ) - 1 1142 472
6-16-0 CLUTCH PRESSURE SPR!NG
6-16-1 SPRING (up to engine No, TI37-17082) v s s v o v v e v v o i - 9 g 670 103
(after engine No. T137T-17562). 4 v % v oios o o o o » - 9 1265 947
. 5 - 9 1265 947
6-17-0 CLUTCH RELEASE ’LEVER
EITT  TEVER o o T z 3 3 6837963
6-17-2  PIN, ClEViS 4 ¢ s o s o o s e o s o v ot onnenesensas| = - 3 3 619 463
6-17-8 SPRING.....;.'.........,.-...........-.. - - 3 3 622 915
6-17-11 STRUT & 4 v v o v v o vt s s oo a6 oo s o onoesnnnes - - 3 -3 619 466
6-18-0 CLUTCH PRESSURE PLATE EYE BOLT AND NUT
6-18-1 EYE BOLT, W/NUT . ... .00 s = 3 3 1088 101
¥ Indicates use as required Prices and specifications subject to change without notice.

Printed in U.S.A.
April 30, 1956 Supersedes June. 15, 1954,



T . SERIES sERiEs | MODEL CODES PART
CQDE PART NAME AND DESCRIPTION NO. NO- | - WDX PW NO.
6-19-0 CLUTCH RELEASE BEARING
6-19-2 BEARING, W/SLEEVE ¢ 4 o s o v o ¢ s ¢ 0 s s s 060828000 - - 1 1 581 498
6-19-3 .  BEARING, W/OSICEVE 4 o o o v o o o s o o s o s o s o s s s sa - - 1 1 581 499
6-20-0 CLUTCH RELEASE BEARING PULL-BACK SPRING ’
§-30-14  BPRING + » v v v v s s s s v i s e e T - T T ¥ 573 318
6—20'-16‘ SCREW & v v 4 v « s s o o 5 o s 5 s s 5 8 o s 5 5 s 6 s s s s 5 s - 1 1 * 579 719
6-22-0 CLUTCH RELEASE FORK
6-22~1 FORK . 4 ¢ v v o o o o 0 0 0 20 00 s o 0o casesswsenss - - 1 1 *12'12 226
6-22-2 BUSHING « v v v v v v e oo o e o s v oo oooensnsssee | = - 1 1 * 50 519
6-26-0 CLUTCH RELEASE FORK FLANGE .
6-26-1 FLANGE, W/BUBHING + v v v v v v v v v v e - - 1 T *1273 663
- Bolt, 5/16”-18x7/8".............".......'. - - 2 "2 *180 078
Washer,lock......................... - - 2 2 * 120 214
6-26-12 BUSHING v v v v v v o o s o o s n s oo onasosnsensas - - 1 1 * 580 902
6-26-14 FRELT v v ¢ v o o o o'e 6 o s n s s o o o o s s s o 8 o s & s v s - - 1 1 * 306 769
6-27-0 CLUTCH PEDAL PULL-BACK SPREING
6-27-5 SPRING & s v & ¢ v ¢v o son o s 2 s o s s 2 s o s s s 8 08 5.0 - - 1 1 * 563 Tbh3
6-27-6 BRACKET . « v ¢ ¢ 2 o s ¢ s 2 s o6 0 s 2 68 e s 86883 e0s 2 - - 1 1 * 921 838
Bolt, 3/87-24 X 1 1/4" & v v vt v in oo neen]| = - 1 1 * 181 639
NUL o o v s s o v s ¢ s ¢ o6 8 s 8 2 8 s e s 8 56 00 oo - - 1 1 * 120 369
Washer, 10CK o v ¢ o ¢ o o e s o o s s o o o o 2 a0 o o v s s - - 1 1 * 120 382
6-38-0 CLUTCH PEDAL
6-38-1 PEDAL . . ¢ s ¢ ¢ oo o s s s s s 0 56 s s 8 a5 s s o s 5 s o - - 1 1 ¥ 021 687
Bolt,3/8”—24x2”(qlamp).................. - - 1 1 * 181 648
Nut\ - - 1. 1 * 120 369
Washer, 10CK « « v v ¢ o o v v o v s 0 s s o s 0 s s o v o - - 1 1 * 120 382
Screw, 3/8-16 x 17 (StOP) « + v v ¢« 4 4 v v s w e s o4 a e e - - 1 1 . * 102 403
1 A - - 1 1 *¥ 120 377
Key, Woodruff . v o v ¢ o v o s ¢ ¢ o o o s o o e s ss s o ot - - 1 1 *.106 751
6-39-0 CLUTCH PEDAL DRAFT PAD
6-39~3 PAD v v ¢ v ¢ o v ¢ s o 2 s 6 06 a 5 s s s o 26 5 s o s o s v e s - - 1 1 * 991 - 077
6-43-0 CLUTCH PEDAL SHAFT
6-43-1 SHAFT & v v s ¢ o 0 s s 06 6 5 5 8 08 6000028 ass0e0ss - - 1 1 * 021 839
6-43-11 LEVER v ¢ v v ¢ o s 2 ¢ s 5 a s e s s o o s v s o s s a2 00 - - 1 1 * 921 840
BOlt, 3/87~24 X 2”7 ¢ v v v v e v 0 v et e e e e e s - - 1 1 * 181 648
NUL o o o ¢ v o v o s s s 0 s s s s o s o s s s s s s oo - - 1 1 * 120 369
Washer, 1ock .« ¢ o v v v v v o v 0t o 0 s e o v v o s v on - - 1 1 * 120 382
Key, WOOUIUEE o o o oo o o o o o o o o o o o o oo oo veos | = - 1 1 * 106 1751
6-46-0 CLUTCH PEDAL BRACKET
6-46-1 BRACKET, W/BUSHING .+ ¢« v v o o s s o s s e s s o oo s - - 1 1 * 921 686
BOIt, 3/87-16 X 1 1/87: + v v v e eenenenenenn| - - 3 3 | * 180 124
Bolt, 3/8”—16}(13/4”...........,......... - - 1 1 * 180 128
Washer,lock.......... - - 4 [:! *7120 382
Fitting, lubricant (UP TO engine No. T137~ 6354) e e e - - 1 1 * 191 758
Fitting, lubricant (AFTER engine No. T137-6354) . . .. .. - - 1 1 * 145 435
6-46-2 BUSHING + ¢ v ¢ 2 o ¢ o s s s o s ¢ 6 s e e s o 8000000 - - 1 1 * 580 902
6-46-12 ELBOW, Grease Fitting (UP TO engine No. T137-6354). . . - - 1 1 * 930 228

* Indicates use as required

H Indicates parts not listed in any previous parts books.
Series No. (] indicates B-1 Series) (2 indicates B-2 Series) (3 indicates B-3 Series) (4 indicates ‘B- 4 Series)
Series No. (| indicates C-l Series) (3 indicates C-3 Series)
Where dash (-) is shown in Series’ Column Part is for All

Page 6-3

Ptices and spectFlcatlons subject to change wathout notice,

* Indicates change or addition.

Prlnted in- USA.
April 30 1956 Supersedes' Jan. 30, 1953.




POWER WAGON PARTS LIST , CLUTCH

Page 6-4
: . TR B ¢ MODEL CODES | panT
CoDE PART NAME AND DESCRIPTION ‘ | SERIES SERIES |-————~ NO. ,
o ~ ] No.| No. | ‘wbx pW : (
)
6-48-0 C!.UTCH OPERATING LEVER '
§-48-1  LEVER ... ..:+vsenreneniininiiii ] - ] - T T | ¥ 921 841
Key,Woodruff..‘.v.....k...........-. P B - 1 1 7} * 103 907
6-48-19 SCREW, CIaIND + ¢'s ¢ o 26 o ¢ o s 0 0 8 0 s s s s s s o oan - - 1 1 * 579 719
"Washer, I0CK & v v v s v o s o v s s s s v s a i aiae e s - - 1 1 - *:120 382
B-48-22  ROD v 4t e ettt tae e e - - 1 1 * 921 843
YOKe, CleVIS 4w v v v v v s s e s ot e et - - 1 1 . * 116 536
5 1 - - 1 1 * 120 369
Pin, cleviS . o v ¢ v« e v o vt s s 4 s s 00 s 00 e aun - - 2 2 * 138 084
Pin, cottel .« v « v v s 0 o o s 0 s s s s s 6 s o v o a0 0 - .- 2 2 * 103 373
NOTES -
i
: |
* Indicates. use. as requured ‘Prices and specifications subject to change without notice, < o

H Indicates parts not listed in any prevuous parts books * Indicates change or addition.

Series No. (I indicates B-l Series) (2 indicates B-2 Series) (3 indicates B-3 Series) (4 indicates B-4 Series) . .

Series No. (I indicates C-l Series) (3 indicates C-3 Series) ' Printed .in U.S.A.

Where dash (-) is shown in. Series Column. Part is for All. April 30, 1956 Supersedes Jan. 30, 1953,
Page 6-4 :



